
MODEL KX21
PARTS CATALPG

Spec.No.EX210KS8030

2010.06



610

630

70

620

60

690 680

710
631

20 26

GASKET SET960

40 3050 75

10

700

90
80

210

230

300

270

280
220

1.CRANK CASE

REF. PART NUMBER  PART NAME QTY   R E M A R K S  CODE NO. INTERCHANGE P/NO.  UNIT P

-1CRANK CASE CP278-10101-4110

-5.5DX9.5DX27L2VALVE GUIDE237-14202-0320

-1STEM SEAL277-16010-0126

-25DX38DX7B1OIL SEAL044-02502-0030

-28DX58DX16B1BALL BEARING060-02800-2140

-10.3DX8.5DX14L2PIPE KNOCK277-15011-0350

-M8X1.25X25L2STUD010-50802-5060

-M6X1.0X107L2010-50604-1070

-6DX10DX2.5B1OIL SEAL044-00600-2075

-M14X1.5X20DX12L2PLUG040-11400-3080

-14.1DX19DX2.3T2GASKET021-11400-2090

-FLANGE 4-5/16-24UNF1MAIN BEARING COVER C277-11002-21210

-25DX41.25DX6B1OIL SEAL044-02502-10220

-776225DX52DX15B1BALL BEARINGX60-02501-40230

-M18X1.5 L=70+182OIL GAUGE277-63601-23270

  280 021-31600-20

-M8X1.25X16DX35L6FLANGE BOLT001-04083-50300

-1CYLINDER HEAD CP278-13010-11610

-T=0.21GASKET(HEAD)277-15001-33620

-M8X1.25X16DX68L4FLANGE BOLT011-00802-40630

-1011-00803-10631

-1ROCKER COVER CP277-15503-01680

-1GASKET(ROCKER COVER)277-16001-13690

-10.3DX8.5DX14L2PIPE KNOCK277-15011-03700

-M6X1.0X14DX12L4FLANGE BOLT011-00600-20710

-1GASKET SET277-99001-37960

31.080

1,260

231

473

1,008

42

53

168

242

126

32

7,140

525

630

252

37

68

9,975

315

168

95

1,680

221

42

84

819

GASKET 2 16DX23DX1.2T RUBBER     - X21-31600-20

STUD

FLANGE BOLT

5.5DX9.5DX15DX7.8B

M8X1.25X16DX33L

T=0.5

1.CRANK CASE



100
90

80

10
70

50

350

360
361
362

370
371
372

380

320

310
311

2. CRANKSHAFT,PISTON

REF. PART NUMBER  PART NAME QTY   R E M A R K S  CODE NO. INTERCHANGE P/NO.  UNIT P

-

-

-

-

-

-

-

-

-

-

-

-

-

-

-

-

-

L=260 DU 19.05DX58.51CRANKSHAFT CP278-20901-6110

50

70

80

90

100

310

311

320

350

360

361

362

370

371

372

380

M14X1.5X28DX12H1FLANGE NUT018-01400-20

3BX6HX16D1WOODRUFF KEY032-30300-10

4.75BX4.7HX35L1KEY206-26001-13

8.5DX28DX4.5T1WASHER020-00801-40

5/16X16DX25L1FLANGE BOLT011-00803-80

91.3CDX25B 30D-16D1CONNECTING ROD AY278-22501-10

0.25 U.S.1278-22502-00

M6X1.0X13DX33L2277-23001-03

16DX11DX48.5L1PISTON PIN277-23301-13

STD (67DX40H)1277-23401-J3

0,25 0.S.(67DX40H)1277-23403-J3

1277-23404-J3

STD(67D) OIL EXPANDE1277-23511-37

0.25 O.S. OIL EXPAND1277-23512-17

1277-23513-17

17.1DX1.4D2CLIP056-51600-10

14,910

115

147

262

126

1,260

4,987

5,197

157

451

2,152

2,257

2,257

2,467

2,572

2,572

52

CONNECTING ROD AY

CONNECTING ROD BOLT

PISTON

PISTON

PISTON

PISTON RING SET

PISTON RING SET

PISTON RING SET

0,50 0.S.(67DX40H)

0.50 O.S. OIL EXPAND

2. CRANKSHAFT,PISTON



350

340

580

570

850

80

90

290

6065
70 95

240 230

220

240 230
200

225

202

540

550 560

170

166
163

160

27
25

10

150

37 34 3835

3 INTAKE EXHAUST

REF. PART NUMBER  PART NAME QTY   R E M A R K S  CODE NO. INTERCHANGE P/NO.  UNIT P

85DX2.9B N=40CAM SHAFT CP278-31602-0110

25

27

34

35

37

38

60

65

70

80

90

95

150

160

163

166

170

200

202

220

225

230

240

290

340

350

540

550

560

570

580

850

9DX78.5LPIN(CAM SHAFT)277-35101-03

5.8DX-.6DO RING024-00600-10

4DX8DX9LPIN(SPRING)277-38601-03

RELEASE LEVER277-36401-03

SPACER CAM278-38801-03

5.1DX0.6DX4.4L N=7RETURN SPRING277-38702-03

19.2DX2.3DX27.4LVALVE SPRING279-33601-03

SPACER SPRING278-38802-03

SPRING RETAINER269-33701-03

28,5DX5.5DX67.8LINTAKE VALVE279-33401-H3

EXHAUST VALVE279-33501-H3

COLLET-VALVE132-10KAO-31

92 LINKTIMING CHAIN CP278-35601-11

TENTIONER277-36911-03

10DX1.8DX14L N=4.5SPRING(TENTIONER)277-37101-03

6DX13DX34LPIN(TENTIONER)277-36902-03

CHAIN GUIDE277-36913-13

PIN(ROCKER) CP277-35003-03 6DX46L

5DX11DX0.6TCLIP003-13050-00

ROCKER ARM(IN) AY277-36201-00

ROCKER ARM(EX) AY277-36202-00

M5X0.5X23LADJUST SCREW014-90500-20

M5X0.5X4.1HNUT017-00500-30

M6X1.0X14DX12LFLANGE BOLT011-00600-20

T=..2 26D 9DX58PGASKET(MUFFLER)277-35201-13

M8X1.25X17DX7.5HFLANGE NUT980-20082-80

INSULATOR AY279-32905-HO

T=0.5GASKET2(INSULATOR)279-35903-J3

279-35902-J3

M6X1.0X13DX6HFLANGE NUT002-38060-00

011-00600-50

5,985

504

126

47

756

1,575

105

157

95

252

1,029

1,628

73

1,627

210

147

157

178

178

15

1.417

1,312

126

42

84

126

147

8,085

58

68

57

73

760RUBBER PIPE 8DX11DX1000L085-10800-00

GASKET1(INSULATOR)

FLANGE BOLT

26,5DX5.5DX67.8L

T=0.5

M6X1.0X13DX20L

1

1

1

1

1

1

1

2

2

2

1

1

4

1

1

1

1

1

1

1

1

1

1

1

1

1

2

1

1

1

2

1

3 INTAKE EXHAUST



179

326

16

546

231

57

42

21

42

210

32

588

21

73

326

84

395

396

435

450

340

310480

355

20

485

50

440

360

365

350

30DUAL ELEMENT

510-520
510

510-280

510-270

510-250

510-210

510-200

510-260

510-220

3  INTAKE EXHAUST
REF. PART NUMBER  PART NAME QTY   R E M A R K S  CODE NO. INTERCHANGE P/NO.  UNIT P

-DUAL1

1

1

1

1

1

1

1

279-32615-60510

-200

-210

-220

-250

-260

-270

-520

AIR CLEANER AY

ELBOW COMP.AIR/C

--PACKING279-32720-08

-GASKET279-32650-18

-COVER279-32643-18

-LABEL279-32730-08

-NUT279-32740-08

--279-32607-17

4  GOVERNOR OPERATION

6DX44LPIN(BLIND)277-48601-0320

30

50

310

340

350

355

360

365

395

396

435

440

450

480

485

DIRECT ROD CP277-42703-11

5DX11DX0.6TCLIP003-13050-00

W/SWIVELSPEED CONT.LEVER CP277-43303-01

STOP PALET277-43502-03

WASHER277-44501-03

6.5DX24DX0.8T NYLONFRICTION WASHER021-70600-70

M6X1.0X25LSCREW004-31062-50

6.9DX0.9DX20L N=7SPRING (ADJUST)237-45004-23

CLAMP277-43902-03

M5X0.8X20L W/W,SWSCREW AND WASHER AY013-10500-30

SPEED CONT.BRKT.UN277-46002-02

M4X0.7X8L004-31040-80

M6X1.0X6.8HSELF LOCK NUT002-35060-00

7DX0.7DX28L N=15RETURN SPRING277-45103-03

M6X1.0X14DX12LFLANGE BOLT011-00600-20

ELEMENT SET

SCREW

6,720

2,258

357

357

1,628

100

158

3,150

279-32634-28

DUAL

3  INTAKE EXHAUST 4  GOVERNOR OPERATION

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

2

-

-

-

-

-

-

-

-

-

-

-

-

-

-

-

-



25

81 61

80

60

220

135

40,41

110

20

10

850

210

210-11

210-49
210-8

210-6
210-5

210-1

210-4
210-3

210-2

RESIN

5  COOLING STARTING
REF. PART NUMBER  PART NAME QTY   R E M A R K S  CODE NO. INTERCHANGE P/NO.  UNIT P

- 1BLOWER HOUSING CP10

20

25

40

41

60

61

81

110

135

220

850

-60D1073-20054-70

-38X80 JAPAN1LABEL(CAUTION)073-20049-80

-M6X1.0X14DX14L 4FLANGE BOLT011-00600-30

-M6X1.0X14DX12L1FLANGE BOLT011-00600-20

-77781BAFFLE 1(CASE)277-52712-03

-1BAFFLE 2(HEAD)277-52702-03

-M6X1.0X14DX12L1FLANGE BOLT011-00600-20

-1COOLING BLOWER278-54101-03

-1CLAMP(SEL)277-75501-03

-M6X1.0X14L W/SW4BOLT AND WASHER AY013-00602-81

-1SPONGE 6277-59606-03

-160PD RESIN1RECOIL STARTER AY278-50301-00210

-  1

-  2

-  3

-  4

-  5

-  6

-  8

- 11

- 49

-1SPIRAL SPRING226-50716-08

-1REEL277-50121-08

-1STARTER ROPE277-50110-08

-1STARTER KNOB281-50300-08

-1RATCHET281-50325-08

-1FRICTION SPRING281-50330-08

-1FEICTION PLATE281-50340-08

-1STARTER PULLEY278-50146-08

-1CENTER SCREW281-50351-08

3,728

189

231

73

84

567

1,102

84

1,155

95

32

693

LABEL (TRADE MARK)

7,560

1,785

2,205

840

462

357

305

305

1,523

305

278-51282-01

5 COOLING STARTING



224

90 80
188

185

510

210

210-11
210-2
210-1

210-14

210-15

210-17
210-12

210-102
210-103

210-18

210-19

210-16

210-195
210-28

210-24

210-3

210-5
210-151

210-62
210-154
210-153

210-8

210-41
210-40

210-127
210-22

210-302

210-303210-325
210-300

210-327

210-136

QTY  UNIT P

1EVLAV ELTTORHT279-62536-081210- 

2WERCS209-62351-082  - 

1EVLAV EKOHC279-62527-083  - 

04# 1TEJ TOLIP279-62421-085  - 

1REVEL EKOHC279-62522-088  - 

1A-TFAHS ELTTORHT279-62533-0811 - 

1REDLOH TEJ278-62451-0821 - 

1EVLAV ELDEEN224-62305-0841 - 

1NIP214-62515-0851 - 

1A-YDOB TAOLF278-62505-0861 - 

1REHSAW248-62451-0871 - 

1GNIKCAP206-62540-0881 - 

1A-TOLF234-62506-0891 - 

8.38# 1TEJ NIAM277-62405-0822 - 

1PILC226-62701-1842 - 

1WERCS214-62454-0882 - 

REF. PART NUMBER PART NAME

6  FUEL LUBRICANT
QTY   REMARKS INTERCHANGE P/NO.  UNIT P

80 085-10612-60

10DX8BX1T2HOSE CLAMP056-11000-3009

6.5DX10BX95LXO.6T1CLAMP056-60002-50581

M6X1.0X14DX12L1FLANGE BOLT011-00600-20881

1CHOKE LFVER CP277-43801-01422

1FUEL PUMP CP33K-62201-00015

1CARBURETOR AY278-62351-00012

RUBBER PIPE 1 6DX11DX300L 085-19600-00

REF. PART NUMBER PART NAME

QTY  UNIT P

1WERCS106-62556-0804 - 

1GNIRPS283-62357-0814 - 

1LAES80-08626-63226 - 

1LAES80-09326-642201- 

1GNIR80-15526-972301- 

1GNIR-O80-31326-242721- 

1REHSAW80-64326-902631- 

1GNIR-O80-48326-601151- 

1ETALP80-06326-972351- 

1WERCS80-15326-972451- 

1TLOB80-05426-872591- 

1A-YDOB KCOC01-30126-972003- 

1GNIKCAP81-01126-772203- 

1PUC81-00126-772303- 

1GNIR-O80-25526-772523- 

2WERCS80-77326-561723- 

REF. PART NUMBER PART NAME

1,365

58

126

84

336

2.678

8,505

567

58

336

840

609

1,995

1,260

2,100

210

1,680

74

263

1,628

872

315

515

74

315

294

168

336

90

42

126

336

210

504

1,040

137

273

315

58

6 FUEL LUBRICANT

 UNIT PPART NUMBER PART NAME

880

880

880

880

880

880

880

880

880

880

880

880

880

880

880

880

880

880

880

#80.0

#81.3

#82.5

#83.8

#85.0

#86.3

#88.8

#90.0

#91.3

#92.5

#93.8

#95.0

#96.3

#97.5

#98.8

#100.0

#101.3

#102.5

#103.8

226-62412-08

277-62402-08

278-62400-08

277-62405-08

277-62403-08

277-62406-08

267-62408-08

267-62409-08

254-62402-08

266-62402-08

267-62404-08

246-62403-08

267-62410-08

254-62403-08

254-62401-08

267-62402-08

254-62404-08

267-62401-08

254-62406-08

210-22

210-22

210-22

210-22

210-22

210-22

210-22

210-22

210-22

210-22

210-22

210-22

210-22

210-22

210-22

210-22

210-22

210-22

210-22

EX/KX 標準

EH41標準

MAIN JET

90



12
3523

130

131

128

190

240

210

220

220-1

55

200

260

384,385

230
335 70

60

62

10

100

30

50

11

110

112

7  ELECTRIC DEVICE

REF. PART NUMBER  PART NAME QTY   R E M A R K S  CODE NO. INTERCHANGE P/NO.  UNIT P

-7257K8635FM RAEG GNIR/W1FLYWHEEL CP278-79274-0110

-    3083MB KRAM1IGNITION COIL CP277-79431-1111

-72571PC LIOC PMAL277-79302-0112

-72571RECAPS277-79501-0323

-    WS,W/W L52X0.1X6M2YA REHSAW DNA TLOB001-14062-5030

-    WS L04X0.1X6M2YA REHSAW DNA TLOB001-13064-0053

-    KCALB 015=L1PC 5 ERIW279-73105-H105

-    1YA RETIMIL DEEPS278-75601-1026   

-    SH7RB KGN1GULP KRAPS065-01408-00001  

-    1PAC GULP KRAPS065-50002-70011  

-    1PAC GULP,TEMMORG277-55201-03211  

-    KCALB 071=L1PC 5 ERIW277-73105-0155

-    101X8-NIP RTS980-40081-10821  

-    L02XD31X0.1X6M1TLOB EGNALF011-00604-70031  

-    L03XD31X0.1X6M1TLOB EGNALF011-00604-80131  

-    1)YRETTAB(LEBAL073-20044-80091  

-    1PC XOB LORTNOC277-75101-01002  

-    1HCTIWS RETRATS(LEBAL073-20044-60012  

-    1HCTIWS066-00003-30022  

-    301 KRAM2HCTIWS,YEK066-00099-801-

-    1PC ROTALUGER277-71903-01032  

-    L21XD41X0.1X6M2TLOB EGNALF011-00600-20042  

-    032=L1PC 3 ERIW277-73103-11062  

-    KCALB 051=L1PC 4 ERIW277-73104-01533  

-    L021XT3.1XB7.42DNAB ERIW056-30000-60483  

22,050

6,405

5,250

557

32

42

693

242

18,585

473

315

473

74

90

95

158

2,153

210

4,463

924

6,300

84

567

221

179



120-15

120-49

120-9 120-7

120-46
120-17

120-33
120-8

120-16

120-19
120-32

120-44

120-1

120-20
120-43

120-6

120-73

120-11

120

7  ELECTRIC DEVICE

-1YA ROTOM GNITRATS00-20507-772021 

-1YSSA EKOY80-05507-7721-

-1YSSA ERUTAMRA80-15507-7726-

-1YSSA-BUS,HCTULC80-02507-7727-

-1POTS NOINIP,TUN80-16507-7228-

-1YSSA GNISUOH80-10507-7729-

-1YSSA EMALF80-20507-77211-

-1YSSA ROTCATNOC80-37507-77251-

-1PANS,GNIR80-26507-72261-

-2HGUORHT,TLOB80-07507-77271-

-2TUN80-67507-45291-

-1KS ETALP,REHSAW80-37507-72202-

-2REHSAW/W,WERCS80-47507-77223-

-1GNIRPS80-06507-77233-

-1ERUTAMRA,RALLOC80-47507-72234-

-2GNIR O80-27507-72244-

-2GNIR O80-17507-77264-

-1YSSA-BUS,ERIW80-27507-77294-

-1REHSAW/W,TLOB80-77507-72237-

REF. PART NUMBER  PART NAME QTY   R E M A R K S  CODE NO. INTERCHANGE P/NO.  UNIT P

27,615

11,865

11,865

10,605

378

4,937

1,943

11,760

100

210

100

189

105

263

693

100

284

630

116

7 ELECTRIC DEVICE


	2010parts_catalog_cover.ai.pdf
	1 CRANK CASE.ai
	2 CRANKSHAFT  PISTON.ai
	3 INTAKE EXHAUST.ai
	4 INTAKE EXHAUST.ai
	5 COOLING STARTING.ai
	6 Fuel_lubricant.ai
	7_1EL.ai
	7_2EL.ai

